
1 

 

 

 

 

 

 

 

 

 

CITY OF CAMBRIDGE 

 

SURFACE WATER SUPPLY PROTECTION PLAN 

JUNE 27 2011 

  

 

 

 

PREPARED FOR:  MASSACHUSETTS DEPARTMENT OF ENVIRONMENTAL PROTECTION 

AND 

US ENVIRONMENTAL PROTECTION AGENCY REGION 1 

 

 

  



 

2 

 

 

TABLE OF CONTENTS 

INTRODUCTION ......................................................................................................................... 5 

OVERVIEW .................................................................................................................................. 6 

WATER SUPPLY ........................................................................................................................... 6 
[...]
Massachusetts Department of Environmental Protection’s (MassDEP) 2003 Source Water 
Assessment Program (SWAP), the City has prepared the following Surface Water Supply 
Protection Plan (Plan).  The Plan will serve as a synopsis of susceptibility to water supply 
contamination, what is currently being done to address and assuage threats, and a time-lined 
action plan on retooling existing and creating new programs to better manage the City’s 
water supply.   

The Water Department Watershed Division’s mission is to “Preserve, protect, and manage 
the City’s watersheds and reservoirs to maximize and control the quality and quantity of raw 
water provided to the water system” and has taken responsibility for writing this Plan.  The 
Water Department sees this opportunity as a means to reassess threats and programs 
designed around them, and to develop a more updated, structured vision.  By developing 
and implementing this plan, the City will work towards decreasing susceptibility to 
waterborne disease, reducing long-term treatment costs and minimizing disinfection by-
products through effective treatment of stormwater at its source; Also by reducing deicing 
salt loads, establishing productive relationships with all watershed constituents and 
stakeholders, optimizing dam operations for quality and quantity, and improving safeguard 
measures.  Upon approval, this document will also qualify the City for disinfection log 
credits under the Surface Water Treatment Rule and government-funded source water 
protection grants.   

Water quality impacts are related to the amount, type, and intensity of development in a 
water body’s watershed.  An ideal water supply watershed is an undisturbed landscape with 
ownership in fee title.  Existing conditions of the City’s surface water supply illustrate a 
rapidly changing, suburban watershed, that under current zoning, has the potential to be 
completely built out, and of which, the City owns and controls only five percent of the land.  
However, with proper planning and controls, development-related impacts can be 
minimized.  The City’s water supply watershed has a long history of agricultural land uses, 
which have since become residential, commercial, industrial and transportation dominated.  
Roughly 20,0001 people live within the watershed boundaries, with many more coming and 
going on a daily basis for work and commerce.   

With little control over watershed land, the City relies heavily on federal, state, and local 
regulations to ensure development happens in a way that minimizes water quality impacts 

                                                      
1 Estimated from a MassGIS datalayer partitioning year 2000 census data into appropriate 1999 land-use categories 



 

6 

 

and preserves natural resources, as well as water quality monitoring to identify pollution 
sources and water chemistry changes over time.   

In the past 20 years, the City has invested considerable resources to assess, characterize and 
reduce source water pollution, develop and implement emergency response plans, work with 
neighboring municipalities, review site plans, work with developers to improve stormwater 
quality, patrol the watershed, and conduct general operation and maintenance of City-owned 
structures and properties.  Without this plan, the City would continue to move forward 
protecting the watershed, but with it, more efficiently and effectively.    

 

 

OVERVIEW 

 
 

WATER SUPPLY  
 

WATER SUPPLY WATERSHED 

The City of Cambridge obtains its water from the 24 square mile Stony Brook watershed 
located in the towns of Lincoln, Weston, and Lexington and the City of Waltham.  This 
“upcountry” watershed is nested within the Charles River Basin and contains two 
impoundments constructed in the 1890’s, the Hobbs Brook and Stony Brook Reservoirs.  
Hobbs Brook Reservoir (also known as the Cambridge Reservoir) receives water from a 7 
square mile watershed and discharges into Hobbs Brook through a gatehouse on Winter 
Street in Waltham.  Hobbs Brook joins Stony Brook further downstream, which flows into 
the Stony Brook Reservoir on the Weston, Waltham town line.  From the Stony Brook 
Reservoir, water is fed by gravity through a 7.7 mile underground pipeline to Fresh Pond, a 
kettle pond in western Cambridge, located in the Mystic River Basin.  The Walter J. Sullivan 
Water Purification Facility within the Fresh Pond Reservation treats water from the Fresh 
Pond Reservoir.  Treated water is pumped to Payson Park underground storage/treatment 
facility in Belmont, then gravity fed to the City’s distribution system.  Capacity at full pool 
for the Hobbs, Stony, and Fresh Pond reservoirs is roughly 2.8 billion, 418 million, and 1.5 
billion gallons respectively. 
 



 

7 

 

Figure 1: Cambridge Source Water System: Extracted from Waldron and Bent, 2001 

 



 

 PAGE 8 

Fresh Pond Reservoir’s 1,297 acre topographical watershed has been artificially restricted to 
205 acres by intercepting and redirecting local drainage in order to reduce the inflow of 
polluted urban runoff.  The drainage area includes the reservoir water sheet and a narrow 
border entirely within Fresh Pond Reservation.  Under normal operating levels, most of the 
water in Fresh Pond comes from the Stony Brook Conduit, with only approximately 7 – 
11% of average daily demand from its small overland drainage plus groundwater flows from 
the larger, historic Fresh Pond topographical watershed2.   
 
Throughout most of the year, the City’s water demand (~14 million gallons per day, mgd) 
can be met from the Stony Brook Reservoir and its watershed.  During summer and fall, or 
under drought conditions, water demand must be supplemented from the Hobbs Brook 
Reservoir.  In addition to supplying Cambridge with drinking water, the headwaters of the 
Stony Brook feed Flint’s Pond (also known as Sandy Pond) which is the primary water 
source for the Town of Lincoln.   
 

In 1904, the Metropolitan District Commission (now the Massachusetts Water Resources 
Authority, MWRA) laid a 48-inch main through Cambridge.  This main was connected to 
the Cambridge distribution system at Cambridge Common for emergency use.  In 1951, this 
connection was renewed and two additional connections were made in Porter Square and 
Norfolk Street.  The Norfolk Street connection links the Cambridge system to a second 48-
inch MWRA main following a route roughly parallel to the first main.  Under normal 
operation, these connections are not used, but remain for periods of high demand, stress on 
the distribution system, and emergency use.  Most recently, the City was supplying its 
customers with MWRA water during the construction of the new water treatment facility at 
the turn of the millennium and briefly during a major 30” water main repair in 2005.   
 

TREATMENT PROCESS 

Water purification for drinking water begins with source water protection.  Vigilance and 
proper management in and around the watershed safeguards the production of the highest 
quality raw water.   

Three, two-thousand foot perforated air lines are located on the bottom of  Fresh Pond 
Reservoir. These air lines are used to artificially mix the pond and prevent the lower levels of 
the reservoir from becoming anoxic during periods of thermal stratification.  Under these 
more oxidized conditions, naturally occurring metals in the pond sediments like iron and 
manganese do not enter the water column, facilitating the treatment process. Water from 
Fresh Pond is pumped into the Walter J. Sullivan Water Purification Facility where it is pre-
mixed with ozone to ensure an oxidized state. 

In a process called flocculation, raw, oxidized water is mixed with the chemical coagulant 
aluminum sulfate to trap 99% of both the suspended (solids, algae, bacteria, etc) and 
dissolved (organic acids, metals, etc) impurities in the water.  The coagulated material or 
“floc” is removed by floating it to the surface using air-saturated water.  The clarified water 

                                                      
2 Estimated from “Groundwater Impacts to Fresh Pond Reservoir”, CDM, 1997. 



 

 PAGE 9 

is drawn off the bottom.  Waste floc is discharged into the MWRA sewer system.  The sewer 
discharge is regulated by one of three MWRA Sewer Use Permits issued to the facility.  
Although energy-intensive, this Dissolved Air Floatation (DAF) process has a very small 
footprint and would be effective in removing the pathogens, Giardia and Cryptosporidium if 
present. 

Once clarified, the water is disinfected with ozone. Ozone is an extremely potent oxidizer 
and serves to break long-chain organics and kill bacteria, viruses and other pathogens by cell 
wall effects.  This both disinfects the water and removes organic carbon in conjunction with 
the following treatment step.  Water is then channeled through four-foot deep granular 
activated carbon filters to remove any suspended particles and serve as a contactor for a 
population of “friendly” bacteria adhering to the media.  This process is known as 
Biologically Active Carbon (BAC) Filtration.  The bacteria that clings to the media consumes 
ozone disinfection byproducts (aldehydes and ketones) as a food source.   

Water is then disinfected again using chlorine in the form of sodium hypochlorite.  At this 
point, the water has remaining chlorine (free residual chlorine) and it is converted to 
chloramines with the introduction of ammonia.  Chloramines are a very stable disinfectant 
that serves to keep any further potential biological activity in the distribution system in 
check. The ammonia reaction (chloramination) serves to halt any further reaction between 
organic molecules and free chlorine that could form potentially harmful trihalomethanes and 
haloacetic acids, both federally regulated disinfection byproducts.  

At this point the water is very corrosive.  Adjusting the pH to 9.0 with sodium hydroxide 
renders the water chemically stable and non-corrosive given the water’s alkalinity, minerals, 
calcium hardness and temperature.  Fluoride is added to the treated water to prevent dental 
caries (cavities).   

Treated water is pumped uphill to two 16 million gallon tanks located on Payson Road in 
Belmont to allow for disinfection chemical contact time and hydraulic attenuation.  From 
there, water is fed by gravity to the distribution system.   

 
Figure 2: Water Treatment Process Schematic 

 
 
 
 



 

 PAGE 10 

UPPER WATERSHED CHARACTERISTICS 

 

TOPOGRAPHY 

The major topographic features of the watershed were formed by bedrock weathering and 
erosion during pre-glacial times.  These were later modified by glacial forces.  Watershed 
elevations range from around 86 feet (Cambridge City Datum, CCD) at the Stony Brook 
Gatehouse to 491 ft. CCD at Prospect Hill in Waltham. There are 22 hills over 261 ft. CCD, 
the majority of which are in Waltham and Weston.  The average watershed slope is eight 
percent, but there are a few areas with steep slopes (greater than 25 percent) from natural 
formations as well as engineered developments.   

 

GEOLOGY 

Watershed bedrock geology consists of a granitic, mafic (high in magnesium and ferric 
oxides) mix, overlain by a surficial geology dominated by glacial till, sand, and gravel.  The 
Bloody Bluff fault line traverses northeast through the center of the watershed.    

 
 

Table 1:  Upper Watershed Surficial Geology3 

 
 
 

SOILS 

Most soils are developed from and closely related to their geologic parent material, but in 
developed areas, can exhibit a wide range of characteristics.  There are 91 soil types 
identified in the watershed by the USDA’s Natural Resources Conservation Service’s 
“SSURGO” soils database.  Soils can have a significant influence over area hydrology and 
water quality affecting rainwater storage, runoff, erodibiliy, sedimentation, groundwater and 
septic infiltration/percolation rates, and water chemistry. 
 
 

                                                      
3 Geology calculated from EEA MassGIS 1:24K Surficial Geology datalayer, 2009 

Surficial Geology Acres Percent by Area

Sand and Gravel 6,596.66 43.62%

Till or Bedrock 8,031.70 53.10%

Fine-Grained Deposit 88.25 0.58%

Floodplain Alluvium 408.07 2.70%

Grand Total 15,124.67 100%



 

 PAGE 11 

Table 2: Hydrologic Characteristics of Watershed Soils 

 
 
 
 
 

Table 3: Dominant Watershed Soils 

 
 
 
 

Hydrologic Group Acres Percent Soil Type Infiltration Rate (in/hr)

A 1,026.5 17.2% sand, loamy sand 2.41 - 8.27

B 3,023.1 50.6% sandy loam, loam 0.52 - 1.02 

C 1,185.2 19.8% silt loam, sandy clay loam 0.17 - 0.27

C/D 596.3 10.0% 0.09 - 0.17

D 144.0 2.4%
clay loam, silty clay loam, 

sandy clay, silty clay or clay
0.02 - 0.09

Total Assigned 5,975.1 100%

Urban, Water, No Group Assigned 9,149.4

Soil Type Area in Acres Percent by Area

Narragansett-Hollis-Rock outcrop complex, 3 to 15 percent slopes 1096.77 7.25%

Water 933.4 6.17%

Freetown muck, 0 to 1 percent slopes 921.31 6.09%

Udorthents-Urban land complex 885.8 5.86%

Narragansett silt loam, 3 to 8 percent slopes 825.21 5.46%

Haven silt loam, 3 to 8 percent slopes 724.15 4.79%

Narragansett-Hollis-Rock outcrop complex, 15 to 25 percent slopes 567.23 3.75%

Swansea muck, 0 to 1 percent slopes 511.78 3.38%

Urban land 415.33 2.75%

Haven silt loam, 0 to 3 percent slopes 350.68 2.32%

Scarboro mucky fine sandy loam, 0 to 3 percent slopes 343.58 2.27%

Canton fine sandy loam, 3 to 8 percent slopes 341.42 2.26%

Hollis-Rock outcrop-Charlton complex, 15 to 25 percent slopes 311.7 2.06%

Hollis-Rock outcrop-Charlton complex, 3 to 15 percent slopes 284.6 1.88%

Charlton-Urban land-Hollis complex, 3 to 15 percent slopes, rocky 264.74 1.75%

Charlton-Hollis-Rock outcrop complex, 3 to 8 percent slopes 263.54 1.74%

Narragansett silt loam, 8 to 15 percent slopes 247.45 1.64%

Hinckley loamy sand, 3 to 8 percent slopes 217.08 1.44%

Hinckley loamy sand, 8 to 15 percent slopes 209.22 1.38%

Deerfield loamy sand, 3 to 8 percent slopes 182.36 1.21%

Whitman fine sandy loam, 0 to 5 percent slopes, extremely stony 181.92 1.20%

Woodbridge-Urban land complex, 3 to 15 percent slopes 179.58 1.19%

Scituate fine sandy loam, 3 to 8 percent slopes 177.91 1.18%

Merrimac fine sandy loam, 3 to 8 percent slopes 173.77 1.15%

Canton fine sandy loam, 8 to 15 percent slopes 172.46 1.14%

Charlton-Hollis-Rock outcrop complex, 8 to 15 percent slopes 171.34 1.13%

Narragansett silt loam, 8 to 15 percent slopes, very stony 167.34 1.11%

Montauk fine sandy loam, 8 to 15 percent slopes, extremely stony 160.15 1.06%

+ 63 other types all less than 1% of total area 3,842.77 25.41%



 

 PAGE 12 

WATER RESOURCES 

Water Supply 

The upper watershed has two high yield (>250 gallons per minute) and five medium yield 
(50 – 250 gpm) aquifers totaling 680 acres.  These aquifers are almost completely in the 
Stony Brook watershed and follow the course of the major tributaries. 
 
There are approximately 34.6 miles of streams and 1,000 acres of lentic water bodies in the 
watershed including the two reservoirs.  Wetlands, both forested and non-forested, account 
for nearly 1,900 acres of watershed lands.  Many of these wetlands are in headwater areas 
which are a benefit to downstream water quality and flood control. 
 
 
Water Demand 

The Cambridge Water Department must ensure that there is sufficient water supply to meet 
demand from city residents and institutions on both an annual and maximum day basis.  In 
the 1960’s, average annual water demand peaked at 22 million gallons per day (mgd). 1960’s 
water use forecasts predicted water use to 26.8 mgd for 1990 (Cambridge, Massachusetts 
Report On Needed Improvement to the Cambridge Water system, July 1970).  During the 
1970’s, high demand for water often required supplemental water from MWRA.   

Since the passage of the Water Management Act in 1985 and stricter building code 
requirements for low flow plumbing appliances, water demand has decreased.  By 1990, 